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1. HLFEHLH/HOUSING FRAME
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L. HL5eALia HOUSING FRAME

= = .
J;\ITAO? Pafzj?\lo. A Description Nfﬁlir
1 20004213  HLAEWiE housing 1
2 10008896 NI kA threading pipe for upper and lower loopers 2
3 10002805 i pin 1
4 10008897 Whs eI E locating sleeve of oic scale 1
5 10008961 i rubber plug 1
6 10009171 WE2ET screw 2
7 10009050 T lower knife bed 1
8 10002830 5 pin 1
9 10011847 WLFESCFE support for houring 4
10 10002833 £ pin 1
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2. 4MEHLKI(1)/OUTER COVER FRAME(1)
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2. ShEHLA (D
R o

No. Pars No

1 20003519 k&

2 10008964 W 9

3 10008900 i I

4 10010697 WRET

5 10008963 Al
6 10009582 W7 A e A
7 20003520 S

8 10009195 WEET

9 10008968 FEtrEe
10 10002935 WRET

11 10008905 WU T

12 10010595 LT

13 20003521 I 5 AT

14 10008881 I

15 10010554 WEET

16 10008966 I w5 A7 $94R
17 10004171 WRAT

18 10008911 SR

19 10009597 WRET

20 10008880 KB

21 10002863 LT

22 10013019 IRET

23 10009598 B

24 10009509 T

25 10009074 WZE]

26 10009037 WZ2ET

27 10009035 P

28 10004171 WRAT

29 10008917 |25 B 8
30 10011044 WEET

31 10008965 ()

Description

upper cover
rubber plug

0il sight window

screw

seal ring for upper cover
ruver cushion

side cover

screw

belt cover

screw

fan cover

screw

right part of front cover
middle part of front cover
screw

fender for right part of front cover

screw
guiding plate
screw

supporting part
screw

screw

pin

spring

screw

screw

spring plate

screw

cover for upper looer stand
screw

screw

,21,

OUTER COVER FRAME (1)
Hoi

Number
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3. AMEHLKI(2)OUTER COVER FRAME(2)
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3. AL (2)

o 5 -
No. Pars No. A
1 10008918 Ji b
2 10009157 WRAT
3 10008919 7E I i g
4 10009067 Ja d AR AL
5 10009104 W2AT
6 10008920 A AR
7 10010595 HRAET
8 10008912 TR R
9 10008879 A
10 10009600 W2AT
11 10010596 2P
12 10008878 A
13 10009600 WRAT
14 10009599 EaE
15 10002637 FRgERR
16 skekeksksdok Y5 f
17 10002840 k)
18 10002542 e
19 10008882 A 85 75
20 10009049 W2AT
21 10009513 itk
22 10009514 WEET
23 10009075 W2AT
24 10005297 BER)
25 10008967 PN G
26 10009547 R i A A
27 10010596 P
28 10009044 BRET
29 10009074 BRET
30 10009535 K it BB
31 10009546 WRET
32 10009536 i
33 10009548 AR
34 10009582 Bii REAR R
35 10009450 T 2
36 10010595 W2AT
37 10009537 Hpg
38 10009291 WEET
39 10008144 HJE
40 10009295 15 5 PR AR
41 10009529 WEET

Description

left upper cover

screw

washer for left upper cover
comp on ent of back cover
screw

inside cover

screw

ruber cushion

stand of safety cover
screw

washer

safety cover

screw

washer

loge plate

model plate

rivet

decoratire plate

left part of front cover
screw

baffle

screw

screw

nut

component of surface cover
brass bush for surface cover
washer

screw

screw

grip part for surface cover
screw

spring

locking plate

quake—proof rubber cushion
lower left side cover
screw

washer

screw

washer

position limiting plate
screw

,23,

OUTER COVER FRAME (2)
K
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4. FHIHLK/MAIN SHAFT FRAME




4. THhBLA

A
No.

—
Z 5 © 0N o O w N e

W W W W LW NN DN DD DN DN DN DN = e e e
B W N = O O 00 N O U = W= O WO N O U w N

el

Pars No.
10010595
10009519
10009448
10002966
10012162
10009167
10009425
10009334
10009187
10009479
10002945
10002962
10009402
10003001
10009392
10009362
10012162
10003543
10009361
10009424
10009360
10009359
10009358
10009104
10009478
10009187
20003522
10003249
10014387
10014397
10007842
10009643
10009195
10009104

HHK

IRET
s
074 b8
HigE
W2ET
IRET
Jr iz
074 8|
WZET
EEIMIIMIN
Fh
IRET
PR
WZET
WA £
T
IRET
7k
Ty
[SES
0% 5]
074 |
ti
WRET
L
IRET
T4
Hpgl
T i RIBRET
T
W2E]
ok
I2ET
WRET

Description

screw
left cover

0 ring

bush mounted in bearing
screw

screw

left bearing

0 ring

screw

0il wick of main shaft
main shaft

screw

balance block

screw

bush mounted in worm bush
worm bush

screw

bearing

washer for right cover
bush mounted in screw
0 ring

0 ring

right cover

screw

fan

screw

hand wheel

washer

screw

cover of hand wheel
screw

left cover

screw

screw

,25,

MAIN SHAFT FRAME
B

Number
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5. HZHLH/ADJUSTING TIIREAD FRAME

,26,



5. LA ADJUSTING THREAD FRAME

5 7 ) S i
EO.J Pafs: ;Io. A Description Number
1 10008901 B AR A thread tension aggregate for needle 1
2 10003112 BRET screw 1
3 10003117 (e cloth cushion 1
4 10003116 Je LAt thread tension dish 4
5 10002575 Je 2510 thread tension bowl 1
6 10009534 L spring 1
7 10003111 [y fa release—proof cushion 1
8 10002538  Jeskigty thread tension nut 1
9 10009604 e e di41E  thread tension aggregate for upper looper 1
10 10009532 i spring 1
11 10008902 FAE LA thread tension aggregate for lower looper 1
12 10009533 L spring 1
13 10008904 JUES thread guide stand 1
14 10009556 WRET screw 2
15 10008962 Je £k % g base of thread tension device 1
16 10003115  if£EMR thread guide plate *
17 10008903 JURST thread guide plate 1
18 10008658 JuRs R thread guide stand 1
19 10008586 Je £k 4 A base of thread tension device 1
20 10010425 IR nut 1

,2 7,



6. k1t /THREAD TAKE UP AND THREADING

(R%) 10
(H&EED N

14 CHZJ5ED

16 (NEJEEL
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6. Phek - L LAY

e

No.

— =
Z 5 0 ® N o0 W e

e e
D O = W N

5

Pars No.

10009280
10010594
10009015
10009074
10010594
10003252
10002756
10009663
10009639
10008588
10008655
10009642
10009600
10008653
10008587
10008202

HBK

7 2R
BRET
PRk e [ i 4
IRET
IRET
VEpUR= i
lati 5P
Pkl
SER
Jeid 2
st/ /2 PR
PR
IRET
Pre
Pre
PRE

THREAD TAKE UP AND THREADING

Description

thread guide plate of left
screw

fixing stand for thread take—up clamp
screw

screw

thread guide plate of right
upper thread tension plate
lower thread tension plate
fixing plate

thread guide plate of left
upper thread tension plate
thread take—up stand

screw

thread take—up stand

thread take—up stand

thread take-up stand

,29,
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7. Pk . 84k (1) /THREAD TAKE-UP AND THREADING

10034153

Ot
10009626

10009600

_30_



ek, Peek THREAD GUIDE & THREAD TAKE-UP
ha=? 5 - S i
No. Pars No. S Description Number
1 110035269 7-91-103387-35\ FL i i b THREAD GUIDE 1
2 NEEDLE THREAD TAKEUP 1
3 10026732 7-91-103104-35\ Bk 42 NEEDLE THREAD TAKEUP 1

,31,




8. Pk +114k(3)/TIREAD TAKE UP AND THREADING(3)
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8. PhLk - id AL (3)

75
No.

—_—
TS5 © ® N0 oW N e

— e e
Q1 U1 = W D

15
Pars No.

10009369
10009529
10009154
10009153
10010595
10009013
10009529
10009599
10009147
10009012
10009529
10010595
10009018
10009363
10011044
10025482

ey

Bkl RIS UES
IRET
BT I 2R AR AL
LA SR
BRET
BEF L AR
IRET

Hfel

A B I EetR
A AN 2R
RET

IRET
AL
IRET

BRET

LA AR

Description

THREAD TAKE UP AND THREADING (3)

small thread guide plate of upper looper

Sscrew

stand of lower thread guide plate

thread guide plate of upper looper

screw
thread guide
screw
washer
inner thread
outer thread
screw
screw
thread guide
screw
screw

thread guide

,33,

plate

guide
guide

plate

plate

of looper

plate mounted on the shaft
plate mounted on the shaft

for lower looper

of upper looper

Kk

Number
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9. P14k (4)/TIREAD TAKE UP AND THREADING(4)
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9. Phek L 2L (4)

7
No.

— =
T 5 0 0N oo W e

e
CO N O U1 = W N

a7

Pars No.
10010603
10009283
10010609
10010612
10010613
10010610
10010654
10009529
10009529
10010614
10010596
10010611
10010596
10010556
10010605
10004171
10010664
10010196

E S

R
B2
KRR
H

KL

o0}

T

)

)

HLER

o

Jesk e

e

4T

FrE e

kT
TR AL
4T

THREAD TAKE UP AND THREADING (4)

Description

elastic clamp for thread guide pipe
horizontal thread guide pipe
thread tension nut

spring

thread tension dish

screw

thread guide plate

screw

screw

thread guide plate

washer

thread tension stand

washer

screw

thread take-up stand

screw

thread take—up cam assembly
screw

,35,
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10. %F#FHL# (1) /NEEDLE BAR FRAME(1)

10008090

3 10034116
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HUEIRBIHLE

NEEDLE DRIVE MECHANISM

(=1 = $ope L
};fo‘j Pait }o. S Description Nfﬁir
1 10026771 7-91-103072-05\ 4% 4] COLLAR 1
2 10010196 7-91-101735-15\M3 X 3124 SCREW 2
3 (10034102 7-91-103277-05\/l SHAFT 1
4 10034150 7-91-103327-91\EFFFEA 1) BUSHING ASSY 1
5 10034107 7-91-103282-05\% 473 BUSHING 1
6 [10034105 7-91-103280-85\ 51 FT NEEDLE BAR 1
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11, 4F#FHL#(2)/NEEDLE BAR FRAME(2)

@%@

8 10 o8 1110
12 12
—ek U2k
13 14
e
1
\\ \\'\
8
12 12
gk Nk
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L1 BRI (2)

5
No.

—_ =
TS © 00N oW N

— = =
Q1 = W DN

5

Pars No.
10009344
10009382
10009341
10009384
10009400
10009383
XXX XXX
10009255
10003431
10009422
10009339
XXX XXX
10009644
10009664
10008205

HFK

BT S
4T
FRAR
ks
W

4T

e

WRET

B 2R
WRET
eSS
BLet
B9 L
)
eSS

Description

needle ban clamp
screw

NEEDLE BAR FRAME (2)

lower thread tension plate

upper thread tension plate

spring

screw

needle holder
screw

thread guide plate
screw

thread guide plate
needle

thread guide plate
screw

thread guide plate

,39,

of needleholder

of needleholder

of needleholder

of needleholder

s
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12. 4FFHLHI(3)/NEEDLE BAR FRAME(3)

o
@
&
Yo}
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~
~
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12. BRI (3)

5

Z
o

—_ =
T 5 0 ® N o0 W N

DO DO DO DO DD = b= e e e e e
B W N = O © 00~ O O = Wi

=
Pars No.
XXX X X X
10009290
10009354
10010595
10009420
10009582
10012905
10009377
10010595
10009023
10009020
10003274
10009020
10009658
10004171
10009637
10008206
10009306
10009636
10009657
10009638
10010555
10010555
10009023

HpK

BB

BRET

AT

WRET

AR

BT RERR IR
|

AERZWIIE/ a2
IRET

HE e
12T

By

IRET

RS AL 2 Ak
IRET

ERZ WIIEA IRt
BB
BT

A ET R
BEAS AT B
EXA)

IRET

IRET

HET e

Description

needle plate

SCrew

needle plate support
screw

base of needle guard
vibration-proof rubber cushion
SCrew

front needle guard
screw

rear needle guard
SCrew

washer

Screw

frent thread guide
SCrew

front needle guard
base of needle guard
needle guard barcket
rear needle guard
front needle guard
SCrew

SCrew

screw

rear needle guard

,41,

NEEDLE BAR FRAME (3)
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13. 34 H1#/UPPER LOOPER FRAME

25

24

31
32 (J3kh
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13. BRI

7
No.

© 00 N O Ul = W DN —

QO L L W DN DDDNDDD DD DNDDNDN DN D) e e e e e e e
W N = O WO IO O W W = O WOo 1 O O W= O

(8]

Pars No.
10009404
10009367
10005537
10009349
10009338
10009071
10003062
10009164
10003064
10002939
10009431
10009626
10009373
10009245
10009240
10009406
10008067
10002913
10002905
10002912
10009008
10009405
10009375
10009350
10009597
10009370
10009379
10009353
XXX X X X
10011724
10009351
10002424
10009376

ey i

L
o

o

IRET

P

LN

L2 E R
)
BT
)

HEAT 2

47

LB EHEAT
34T

34

5

i

T

LS

T EE

47

£t

£

BN

34

i

)

L)

L

)
TR
LB SRR
b

UPPER LOOPER FRAME

Description

drive shaft for upper looper
washer

washer

screw

retaining ring

seal ring

crank bush with ball head for upper looper
screw

connecting bar for upper looper drive
screw for connecting bar
fender for connecting bar
screw for fender

swing bar for upper looper shaft
screw

screw

pin

oil wick

sliding bar

sliding bar bush

sliding bar bracket

screw

felt

felt

press plate for felt

screw

cover plate

screw

screw

upper looper

screw

upper looper holder ASSY
upper looper holder ASSY
rubber plug

,43,
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14, 241K/ LOWER LOOPER FRAME
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14. NEEHLIM LOWER LOOPER FRAME

e 5 , - i
?Ojj Paf{; ‘T\Io. AR Description Nfl%ber
1 10009404 A A drive shaft for upper looper 1
2 10009349 HRET screw 1
3 10005537 LS AR elastic washer 1
4 10009367  Hug washer 1
5 10009232 P washer 1
6 10003061 N AL ER AR crank bush with ball head for lower looper 1
7 10009245 WEET screw 1
8 10003064 N AL B IEFT connecting bar for lower looper drive 1
9 10002939 4T screw 4
10 10009431 EAFPER fender for connecting bar 1
11 10009626 BRET screw 2
12 10009399 B4 seal ring 1
13 10009026 LR stand for lower looper 1
14 10009245 [EEH) screw 1
15 XXXXXX N4 lower looper 1
16 10010643 W25 screw 1
17 10009394 AT screw 1
18 10002825 RS A A A crank bush with chain stitch looper 1

,45,



15. #2545 HLA/CHAIN STITCH LOOPER FRAME

“s
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15. BEZEF ML

75
No.

—_ =
Z 5 © ® N oo s W e

L DN DD DD DD DD DD DD DD DD DD = e e e e e
S O 0 1 O O = W NN = O O 0 3O O W= W N

5
Pars No.
10009309
10009071
10009394
10010643
10009310
10009307
10003294
10009142
10009192
10009169
10009186
10009245
10009302
10009245
10009305
10002823
10012122
10009142
10009192
10009169
10009308
10009311
10009641
10009303
10009192
10005537
10014210
10009698

XXX XXX

10012162

HFR

SR
) ]
B2ET
IRAT
[
A
e
B2ET
g

U R TR
WRET
£ A
WY
25X
B R AL BT
HlA&
kT
g
ML
T A
ey
0714 8]
Y
g
g
WRET
WA
B
[

CHAIN STITCH LOOPER FRAME

Description

shaft for chain stitch looper
seal ring

screw

screw

screw

stand of chain stitch looper
blocking ring

screw

washer

needle pin for connecting bar
connecting bar of feed dog
screw

swing crank

screw

swing fork

connecting bar for chain stitch looper
bearing

screw

washer

needle pin for connecting bar
crank of regulator

pin

0 ring

base of regulator

washer

washer

screw

shaft of adjusting bar

chain stitch looper

screw

4,11’74,

H
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16. XAFHLH(1)/FEEDING FRAME(1)
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16. IEAHIM (1) FEEDING FRAME (1)

5 5 . B
}AN%:.? Paf:j;lo. R Description Number
1 10002977 EFEE RSO A eccebtric wheel of stitch length regulator 1
2 10012162 W2AT screw )
3 10003218 IEATR L 5 guiding wheel of feeding eccevtric wheel 1
4 10003219 Y pin 1
5 10009327 IEATR L feeding eccentric wheel 1
6 10009326 NS spring 1
7 10013019 W2AT screw 1
8 10002946 FE Sl AR connecting bar 1
9 10002888 LIV bearing 1
10 10002885 B E AT A adjusting cam for stitch length 1
11 10012162 P A A sliding block with inner teeth 1
12 10009298 G pin 2
13 10002887 I spring 1
14 10002890 BT screw 1
15 10009249 T4 % button shaft 1
16 10009248 LS spring 1
17 10009247 MIES) 0il seal 1
18 10009246 gl washer 1
19 10003248 478 retaining spring 1
20 10009165 G| pin 1
21 10009109 WEET screw 1
22 10002593 ZEB R A AN right crank of differential regulator 1
23 10008989 PANNEETE] click—in spring 1
24 10009624 AT screw 1
25 10009256 ZEBA A AW left crank of differ ential regulator 1
26 10009164 2T screw 1
27 10009606 ZE B R Tl shaft of differ ential regultor 1
28 10009608 0% 3] 0 ring 1
29 10009224 T adjusting bar 1
30 10009563 EAIN- tortion spring 1
31 10009558 2T screw 1
32 10009216 FRRFRIG loge plate 1
33 10009218 o A screw 1
34 10003248 VNREE] ] click-in spring 1
35 10009205 i spring 1
36 10009203 S8 nut 1
37 10009223 PR indication plate of adjustment 1
38 10009221 [ A7 R position plate 2
39 10010554 HBET screw 2
40 10003083 Oy washer 2
41 10009037 2T screw 1
42 10009200 gl washer 1
43 10009562 WRET screw 1
44 10009565 R nut 1
45 10009564 By washer 1

,49,



17. XA HLH(2)/FEEDING FRAME(2)
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17. IEA AL (2)

75
No.

— =
5 © ® N oo W e

SR R R W W W W W W W W W W DN DNDNDN DN DD DNDN DN DN e e e e
W N = O O© 0 31O O i W = O OO0 O Ul = Wi+~ O O W 10 U &= Wi

5
Pars No.
10010931
10009239
10009198
10009232
10002593
10002592
10002591
10009625
10009164
10009140
10009194
10009164
10009193
10009192
10009467
10009186
10009169
10009192
10009142
10009141
10009140
10009137
10009136
10009135
10009117
10009114
10009166
10009074
10009134
10009133
10002704
10009586
10002665
10010555
10009107
10009586
10009081
10009162
10009106
10009105
10009102
10009161
10003096

RN

4 %€
FiE
R

e

P B ATAT iAW
Hh AR
it A 56
WRET

BT
FER T B B
77 1
WRET
TERPEATAY
g

IR}
RERLEAT
UV IRETES
g

[
e} F 48
FERN T
T8 TR O Ol
BINNEET:]
0% 5]
(o)
g
il

IRET

BERSN
EEVRIES
EE-S VR
WRET
LiES RV
WRAT
FEENIRRL
WEET

i SiE)
SpliEa R
FH I G R
T4 TR
WEET
CASIIET RS
IRET

FEEDING FRAME (2)

Description

rubber plug

retaining spring

feeding shaft

washer

right crank of differential regulator
crank slide trollgh

crank slide trollgh cover

Screw

screw

sliding block

crank with rectangular shaft

screw

pin with thread for feeding connecting rod
washer

nut

feeding connecting rod

bush connecting rod

washer

screw

stand of feed dog

stand of differential feed dog
eccebtric shaft

click—in spring

0 ring

screw

rubber cushion

washer

Screw

sliding block

sliding block for feed dog lifting
body of main feed dog

screw

assistant feed dog

screw

differential feed dog

screw

oil seal

oil seal stand

right guiding plate of feed dog stand
left guiding plate of feed dog stand
screw

outer oil seal stand

screw

,51,
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18. YJKIHLI/FABRIC EDGE CUTTING FRAME

(=R 26 % 25 (HA%)
17
<

N / R
™ R\ 15

~ 16
18 (=pus)
\\\\ Bt Q%
A 15
™ 16
28 (JERD

27 (TN JERD

,52,



18. VIR FABRIC EDGE CUTTING FRAME

5 & L K
J?o.ﬁ Pafzj;o. S Description Number
110009073 7)1 shaft of upper knife drive 1
2 10009078 ESWALCER]E retaining ring 2
3 10009076 IRET screw 2
4 10009434 RSWALiivT crank of upper knife drive 1
5 10009164 W25 screw 1
6 10009432  EEFEFEY pin for connecting bar 1
7 10002942 b TBEME BT connecting bar of upper knife drive 1
8 10002939 WRET screw 1
9 10009109 BRET screw 1
10 10009068 N upper knife holder 1
11 10009070 VAP’ KE| fastening pin for upper knife holder 1
12 10009037 WEET screw 1
13 10009611 I upper knife 1
14 10009115 WRAET screw 1
15 10009349 B2ET screw 1
16 10009043 N AR press plate for lower knife 1
17 10010866 ) lower knife 1
18 10009045 U lowder knife holder 1
19 10009042 WY screw 1
20 10014399 RAEL S spring for lower knife 1
21 10009041 PRI fender of spring 1
22 10010595 WEET screw 1
2310009040 44K fender 1
24 10010595 BRET screw 2
25 10009301 TIIB lowder knife holder 1
26 10008165 AR lowder knife holder 1
27 10023652 RWAES lowder knife holder 1
28 10008604 ) lower knife 1
29 10009656 ALY upper knife holder 1

,53,



19, &AM /PRESSER FOOT FRAME
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JEIHIBLEY

PRESSER FOOT MECHANISM

5 |- o Hk
131,0‘.j Pait ?\Io. S Description Nuﬁber
1 [10034109 7-91-103284-15\ i1 i COLLAR 1
2 10009616 7-91-101109-15\M6 X 0. 75 X 14424 BOLT 1
3 10034134 7-91-103311-15\ 5 SPRING 1
4 10034097 7-91-103270-05\ & Ji4h 2= BUSHING 1
5 10034099 7-91-103273-05\4A F 4L LEVER 1
6 (10034133 7-91-103310-15\ 35 SPRING 1
7 10034098 7-91-103271-15\1-Zh#% STOPPER 1
8 10010554 7-91-101021-15\M4 X 5. 5012 %] SCREW 1
9 10009464 7-91-101372-15\ SPRING 1
10 10034096 7-91-103269-05\ lli LEVER 1
11 [10014210 7-91-101228-15\M5 X 12824] BOLT 1
12 110034095 7-91-103268-15\ [t #§ LEVER 1
13 [10034100 7-91-103275-15\3& T LINK 1
14 10034101 7-91-103276-15\124] SCREW 1




20. JEHHLKI(1)/LUBRICATION FRAME(1)
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B

LUBRICATION MECHANTSM

5 |- o K
131,0‘.j Pait ?\Io. S Description Nuﬁber

1 [10026648 7-91-103107-91\Jh 4L 411+ OIL PUMP ASSY 1
2 (10002607 7-91-102237-05\ Rk 46 WORM WHEEL 1
3 10012162 7-91-101046-15\M5 X 5HZ4T SCREW 1
410010907 7-91-134177-15\M6 X 64Z4T SCREW

5 10003196 7-91-101198-05\ Jih %l ROTOR (INSIDE) SHAFT 1
6 (10003197 7-91-101200-05\yli 4 1 ROTOR (OUTSTDE) 1
7 10003201 7-91-101205-05\ Py i & FILTER 1
8 10003199 7-91-101206-05\ Mk & 4 FILTER 1
9 10009589 7-91-101202-15\M3. 5 X 61Z4T SCREW 3
10 10003200 7-91-101203-15\ 'L [l & CLAMP 1
11 [10003203 7-91-101204-15\M3 X 9. 54T SCREW 1
12 10003025 7-12-003005-15\M3IZ £} NUT 1
13 10003826 7-15-301002-05\6 X 1. 8-G-NOJK ] 0 RING 1
14 10034155 7-91-103332-91\ M4 4114 OIL DISTRIBUTER 1
15 [10009592 7-91-101211-15\ 84T 4 3k JOINT SCREW 1
16 [10007796 7-19-101004-05\ & 4 X & 6345 OIL TUBE 1
17 [10026644 7-91-103034-05\ 24T 4 3k JOINT 1
18 20008187 7-91-103111-75-001 \ JE % i COVER 1
19 10026756 7-91-103112-75-004\0%! & 0 RING 1
20 |10009037 7-91-101321-15\M4 X 1242%] SCREW 1
21 FILTER SEAL 1
22 110026763 7-91-103017-05\ i 7&f OIL LEVEL GUAGE 1




21. W HLKI(2)/LUBRICATION FRAME(2)
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B (2)

LUBRICATION MECHANISM

75 5 , L. B
\%075 Pafzjzl’—\lo‘ S Description ijrflber
1 10009362 7-91-102084-05\ I F WORM 1
2 0IL WICK 1
3 (10034113 7-91-103288-05\F: FELT 1
4 [10034111 7-91-103286-15\ % COVER 1
5 (10034112 7-91-103287-15\FHi H i SPACER |
6 |10010554 7-91-101021-15\M4 X 5. 5042 %] SCREW 2
7 110007793 7-19-101001-05\ & 2. 8 X & 5y TUBE 1
8 (20011619 7-91-103362-9 1\ £ FF 7] H 2L 20 14 JOINT ASSY 1
9 [10034154 7-91-103331-9 1\ £ FF Rl 4L 21 14 JOINT 1
.10 {10008991 | 2917102258 05NHEE P b L
11 {10009608 7-91-101153-75-004\6 X 20JE & 0 RING 1
1210007793 7-19-101001-05\ & 2. 8 X & 53l TUBE 1
13 10009591 7-91-101212-05\ 24T 2 3k JOINT 2
14 10010438 7-91-101009-05\ 34 % EXHAUST OTL DISTRIBUTOR 1

,59,



22, H-R#:#E/HOUSING FRAME
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22, VHH B H

5
No.

— =
Z 5 © ® N oo w N e

DO DD = = e e e e e
— O O 0 N O Ul W DN

55

Pars No.
10008925
10009094
10008924
10008923
10009104
10008931
10009037
10008922
10003344
10009826
10011471
10008072
10008971
10008883
10002934
10003133
10009503
10009661
10023474
10009042
10009659

2

N

iy

b

=)

RGN
B
B
5]
el
WRET
B
FKkEr
MK
B[] P
ik
Nk
i
WRAT
g
g
k&
EHIEM
WRAT
B

g
i3

Description

box cover

upper silicon oil box
felt

presser plate for felt
screw

silicon oil box
screw

felt

pin

steel ball

fastening ring

oil wick

lower silicon oil box
box cover

screw

washer

washer

silicon oil box
presser plate for felt
screw

felt

,61,

HR DEVICE
K

Number

m DD = e b e b e e e D) e e e DN b e e e e



23, _Li%AdLky (1) /TOP FEED MECHANISM(1)
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23, R (1) TOP FEED MECHANTSM (1)
5 2= . Ho
\%0? Paﬁ?\lo. wK Description N?ilbcr

1 10034054 7-91-103221-05\&FT LINK 1
2 10009169 7-91-102160-05\ k144 BUSHING 1
3 (10009142 7-91-102162-15\M5 X 0. 5-6h X 12. 5184 BOLT 1
4 (10009192 7-91-102161-05\5. 3 X 11X 1. 434[&] WASHER 1
5 110034055 7-91-103225-05\ AT 4 BUSHING 1
6 (10034132 7-91-103309- 15\ 24T BOLT 1
7 110034056 7-91-103226-05\ 12 1} NUT 1
8 (10034057 7-91-103227-05\ [Hi 5 CRANK 1
9 (10035662 7-91-103390- 15\ 2% BOLT 1

_.10.[10035663 | 2917103391 5NBRRE U e L

11 {10034060 7-91-103230-05\ [ i COLLAR 1
12 10009164 7-91-101137-15\M6 X 0. 75 X 12484T BOLT 1
13 10034061 7-91-103231-15\ Y[ 5 3% FLAT SPRING 1
14 10034062 7-91-103232-05\ [ 4 COLLAR 1
15 10009616 7-91-101109-15\M6 X 0. 75X 14 BOLT 1
16 10009477 7-91-102211-05\12. 2X 16. 2X 0. 234 WASHER 1
17 10034063 7-91-103233-05\ i il CRANKSHAFT 1
18 10008101 7-19-202004-05\ ® 23112k OIL WICK 1
19 10037445 7-91-103403-05\ 1 24 PIN 1
.20 (10008101 | 2719720200405\ 2% PR e L
21 BALL 1
22 10009397 7-91-101355-05\4. 8 & i FELT 5
23 10034122 7-91-103298-15\ I ZF 283l &} GUIDE/FEED BAR OIL SEAL 1
24 (10034114 7-91-103290-05\ i1 Jaf OIL SEAL 1
25 (10011257 7-91-134075-15\M3 X 2. 5H24T SCREW 1
26 110037437 7-91-103396-91\ 3445 4 R4 1} TOP FEED BAR ASSY 1
27 10009195 7-91-101687-15\M4 X 7. 80BE4T SCREW 1
28 10034065 7-91-103235-05\ £ WASHER 1
29 110009169 7-91-102160-05\ 3 FF415 22 BUSHING 1
.30 [10009142 | 27917102162-15\M5 0. 560X 12. 588%)  IBOLT e L
31 (10009192 7-91-102161-05\5. 3X 11 X 1. 444 WASHER 1
32 10034064 7-91-103234-05\ L% 28 A G [ Al GUIDE/TOP FEED BAR 1
33 10009074 7-91-101066-15\M4 X 412 %] SCREW 1
34 (10034115 7-91-103291-05\ ik AG 4840 3 R GUIDE/TOP FEED BAR 1
35 110009074 7-91-101066-15\M4 X 412 4] SCREW 1
36 (10034121 7-91-103297-05\ kAt TOP FEED DOG 1
37 10009487 7-91-101375-15\M3. 5 X 10B24] SCREW 1
38 (10034120 7-91-103296-05\ s 4 PRESSER BAR 1
3910034151 2917103328 15N\#RE o SPRING e L
40 10034152 7-91-103329-15\ i H 24T SCREW 1
41 10034123 7-91-103299- 15\ 2 £} NUT 1
42 CRANK 1
43 10034066 7-91-103236-05\_I JJ i) CRANK 1
44 10009164 7-91-101137-15\M6 X 0. 75 X 12884] BOLT 1

,63,




24, [iERHLFY(2)/TOP FEED MECHANISM(2)
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24, LKL (2)

TOP FEED MECHANTSM(2)

A -5 o $i
131,07.5 Paﬁsﬂ?\lo. S Description Nﬁber
1 [10034067 7-91-103237-05\ffi Lo 56 ECCENTIC 1
2 10012162 7-91-101046-15\M5 X 5184 SCREW 2
3 NEEDLE PIN 1
4 110034069 7-91-103239-05\4% 8] WASHER 1
5 10034068 7-91-103238-05\FR £ il K E KT CONNECTTON 1
6 10001046 7-94-174458-15\M4 X 18124T SCREW 2
7 10034070 7-91-103240-05\ i1 {7 CRANK 1
8 10009164 7-91-101137-15\M6 X 0. 75 X 12184 BOLT 1
9 110034071 7-91-103241-05\4fi SHAFT 1
10 10003273 7-12-606007-15\844 4] RETAINING RING 1
11 10008964 7-91-102291-75-004\ 15 JKs 7 PLUG 1
12 10009477 7-91-102211-05\12. 2 X 16. 2X 0. 258 WASHER 1
13 (10037436 7-91-103393-91\ B 4 b 414 CRANK ASSY 1
14 10009164 7-91-101137-15\M6 X 0. 75 X 12124] BOLT 1
15 (10034074 7-91-103244-05\ 84 PIN 1
16 [10009653 7-12-606003-15\4+4% &l RETAINING RING 1
17 (10034124 7-91-103301-05\}F Bk BLOCK 1
18 (10034131 7-91-103308-05\3% kT LINK 1
19 [10009074 7-91-101066-15\M4 X 4125] SCREW 2
20 110034075 7-91-103245-05\ 84 PIN 1
21 110009074 7-91-101066-15\M4 X 4125 SCREW 2
22 110034076 7-91-103246-05\ i1 {7 CRANK 1
23 110009164 7-91-101137-15\M6 X 0. 75 X 12184] BOLT 1
24 110034077 7-91-103247-05\ 4% /& COLLAR 1
25 110012162 7-91-101046-15\M5 X 512%] SCREW 1
26 10034078 7-91-103248-05\ Ml CRANKSHAFT 1
27 FELT 1
28 FELT 1
29 BALL 1
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25, [3%AiHLH4(3)/ TOP FEED MECHANISM(3)
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25, FIEAHLIG (3)

TOP FEED MECHANTSM(3)

75 15 o K
131,01.7— Paﬁ;?\lo. S Description Nujn[lber
L [10034079 7-91-103249-05\ i1 7§ LEVER 1
2 10009616 7-91-101109-15\M6 X 0. 75 X 14424 BOLT 1
3 10034087 7-91-103260-15\4% & COLLAR 1
4 10001938 7-94-173249-15\M6 X 10424T SCREW 1
5 10034088 7-91-103261-15\#L 5 H7 BB LATCH 1
6 |10034125 7-91-103302-15\ L5 SPRING 1
7 (10034089 7-91-103262-15\ 35 Fr B A LATCH 1
8 10010595 7-91-101019-15\M4 X 7. 5424 SCREW 1
9 10034080 7-91-103253-05\ 1 SHAFT 1
10 10009391 7-91-102104-75-004\1. 4 X 12. 207 J&] 0 RING 1
11 |10034081 7-91-103254-25\ T4k T LEVER 1
12 10009049 7-91-101035-15\M4 X 5IB4T SCREW 1
13 10009195 7-91-101687-15\M4 X 7. 80IE4T SCREW 1
14 10034082 7-91-103255-15\ I T iZ £f NUT 1
15 [10009562 7-91-101162-15\12%] SCREW 1
16 [10009564 7-91-101159-15\ 4[4 SPRING 1
17 10034083 7-91-103256-25\ i 15§57~ Al BLADE GUIDE 1
18 [10012089 7-91-134490-15\M4 X 2542 4T SCREW 3
19 [10034084 7-91-103257-15\ [l (42 SPACER 3
20 10034085 7-91-103258-15\1E3HK STOPPER 1
21 (10003165 7-11-103036-15\M5 X 10424T BOLT 2
22 110034086 7-91-103259-35\ I £k NUT 2
23 110012318 7-12-305002-15\5% ] WASHER 1
24 10009218 7-91-102148- 15\l i hgHE ADJUSTING BAR 1
25 110009216 7-91-102149-95\ 57~ A SEAL 1
26 110009205 7-91-102150~15\F il 45 AT: B A7 34715 SPRING 1
27 10009203 7-91-102151-15\ ik HERE PIN 1
28 110003231 7-12-606006-15\2. 544 RETAINING RING 1
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26. 4I+E/COVER

_68_



26, 4t COVER
5 |- o K
131,0tj Paﬁ; ?\Io. S Description Nujn[lber

1 |10037439 7-91-103395-35\ 3 44 BRACKET 1
2 [10009171 7-91-101012-15\M6 X 2502 4T BOLT 3
3 10034135 7-91-103312-15\% COVER 1
4 10011545 7-91-133532-15\M3 X 3. 34T SCREW 3
5 10034090 7-91-103263-25\ P4 #i FABRIC GUIDE 1
6 [10014441 7-91-131222-15\M4 X 64T SCREW 2
7 10035270 7-91-103388-75-004\ 2431 5 COVER 1
8 10010556 7-91-101439-15\ 24T SCREW 1
9 110034092 7-91-103265-15\ #4314 COVER 1
10 [10012723 7-91-131054-15\M4 X 542%] SDREW 1
11 10009464 7-91-101372-15\ %44 SPRING 1
12 [20011591 7-91-103264-75-001 \fll % SIDE COVER ASSY 1
13 20000664 7-91-102033-91\ Hs FF- 4144 PRESSER BAR 1
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27. #%%/THREAD STAND PARTS
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27. Lk 41
N

No. Pars No.

10007906
10004956
10006347
10005969

EX

VUL 2k e A P
TR IR
B4 LAk
INERERALE

Description

thread stand
thread stand
thread stand
thread stand

,71,

aggregate
aggregate
aggregate
aggregate

THREAD STAND PARTS
K

Number

Sy



28. Wh#EFE4E/0OIL TANK BRACKET
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28. THALFLHE

75

Z,
o

—_ =
Z 5 0 ® N o O W N

— =
> w N

5

Pars No.
10009596
10008969
10009510
10003331
10009272
10003106
10009273
10027625
10004981
10027626
10026758
10028836
10012813
10013938

B

IR
AT
FEAR
PRI
A
BRET

gAlio]
MRHE AT
IRET
TR Y
gl
HERAR
gl

IRET

Description

bush with inner thread
installation plate

washer

spring washer

adjusting washer

SCrew

washer

upper section of scrap channel
screw

lower section of scrap channel
washer

link pale

washer

screw

,73,

OIL TANK BRACKET
Kokt

Number
4

DO D — = = QO o B 00 R R



29. HIKHLH/STRAIGHT DRIVE FRAME
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29. HIXHLAY STRAIGHT DRIVE FRAME

5 5 . e
No. Pars No. w4 Description Number
1 20008758 WAL A component of bush mounted in screw 1
2 10013146 GERVIN motor 1
3 10012318 P washer 4
4 10005537 P washer 4
5 10000860 WEET screw 4
6 10003412 LS cover 1
7 10002935 WE2ET screw 3
8 20010347 TP component of hand wheel 1
9 10009187 WEET screw 2
10 20003929 Fhe hand wheel 1
11 10009360 071 & 0 ring 1
12 10009751 IR bush mounted in screw 1
13 10010196 WEET screw 2
14 10008943 K e 5E rubber plug 1
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